SERVICE PARTS CATALOGUE

MODEL
DF 4000 H - Delta Flex - Tined Cultivator (08/17 -)

Print Date: 08/2024

(K)xonGsSKkILDE






All rights reserved by CNH Industrial.

The information contained in this catalogue is intended to be of a general nature
only. CNH Industrial may at any time and from time to time, for technical or other
necessary reasons, modify any of the details or specifications of the product
described in this catalogue.

To be sure of getting accurate, detailed, and up-to-date information, an intending
buyer should consult his nearest CNH Industrial dealer or distributor. The updated
version of this Service Parts Catalog is available on ePARTS4.0, accessible
through the Dealer Portal.

Single item numeration method used in this catalogue may not be used without
written consent from CNH Industrial.



31.220AD | o1 | ;1 o204

VAR « 123782 TES101 987654 « PTO « DES0

e

31.220.AD 1072014

©®

VAR« 123782, TN 28765 « PTO = DE50

WYY

EEF FH FHAT HUMBER YRSH

OTY DESCRIFTICN

o

4 {B4053743}

é$$

FOR ALY DhLY

1 WOT SERVICED SEPARATELY, SHAFT, 350mm, Indin 1

1 T Seal '-:li_i'é

T, Sl M0, el 5, 7

be

MODELS -—@




10

1

12

13

14

15

16

17

18

19

21

kS

Maodel Humber and Model Descoription

Rieference - Figure call-out of the part number.

Parts supplied im repair kits per symbol reference.
Part illustrated on the Page or in the Figure indicated, or calls for

3122040 Variations or Details Indicates components shown in detail elsewhers

in the catalegue wnder the figure nwmber shiown.

Footnote references

Figura notes

|I| Includes itemns} ... (See Description within partlist]

Orientation. (Arrow indicates front of the machine). ﬁ |iF illh;q i

Figure description.

General information of the figure.

Figure fitle number that aligns with the SRT. Slandard Repair Times.
Sequence code within the assembhy.

Page number within the saguence code.

Date of printing or updating of page (month-year).

Hote - Relating to the Part Number. There is a key to symbaols and
abbreviations at the bottom of the text page.

Mon-serviced parts.

Further description of the part to help corfirm identification.

Mot available as service part.

Part Number.

To be defined.

Total Guantity of the Part refemed to in the page.

The quantity can be replaced by the following indications:
AR = quantity as requested.

Part Descripticn.

Varant Codes



TABLE OF CONTENTS

001 001

002 002

003 003

004 004

005 005

006 006

007 007

008 008

009 009

010 010

011 011

012 012

013 013

014 014

015 015

016 016

017 017

018 018

019 LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 4 Apr 2023
020 LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 4 Apr 2023
021 FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023
022 FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023
023 DIA KIT 22 - CAGE ROLLER 550MM - 4M FOLDABLE

024 DIA KIT - CAGE ROLLER 550MM- 5M FOLDABLE

025 DIA KIT - CAGE ROLLER 550MM - 6M FOLDABLE

026 DIA KIT - VIBRO PACK 4M FOLDABLE

027 DIA KIT - VIBRO PACK 5M FOLDABLE

028 DIAKIT - CAGE ROLLER 630MM - 7M FOLDABLE

029 DIA KIT - VIBRO PACK

030 DIA KIT - VIBRO PACK - 700 DF 7400

031 DIA KIT - CAGE ROLLER 550MM - 3M RIDGID

032 DIA KIT - CAGE ROLLER 550MM - 4M RIDGID

033 DIAKIT - VIBRO PACK 3M RIDGID

034 DIAKIT - VIBRO PACK 4M RIDGID

035 DIA KIT - Lights kit for DF 7400 foldable lift mounted

036 DIA KIT - Front wheels kit 10,0/80-12 (depth control)

037 DIA KIT - LIGHT KIT - LIFT MOUNTED

038 PLATFORM FOR SEEDER (trailed) FI



SECTION INDEX

GENERAL

001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028
029
030
031
032
033
034
035
036
037
038

001

002

003

004

005

006

007

008

009

010

011

012

013

014

015

016

017

018

LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 4 Apr 2023
LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 4 Apr 2023
FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023
FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023
DIA KIT 22 - CAGE ROLLER 550MM - 4M FOLDABLE

DIA KIT - CAGE ROLLER 550MM- 5M FOLDABLE

DIA KIT - CAGE ROLLER 550MM - 6M FOLDABLE

DIA KIT - VIBRO PACK 4M FOLDABLE

DIA KIT - VIBRO PACK 5M FOLDABLE

DIA KIT - CAGE ROLLER 630MM - 7M FOLDABLE

DIA KIT - VIBRO PACK

DIA KIT - VIBRO PACK - 700 DF 7400

DIA KIT - CAGE ROLLER 550MM - 3M RIDGID

DIA KIT - CAGE ROLLER 550MM - 4M RIDGID

DIA KIT - VIBRO PACK 3M RIDGID

DIA KIT - VIBRO PACK 4M RIDGID

DIA KIT - Lights kit for DF 7400 foldable lift mounted

DIA KIT - Front wheels kit 10,0/80-12 (depth control)

DIA KIT - LIGHT KIT - LIFT MOUNTED

PLATFORM FOR SEEDER (trailed) Fl



001

p1

001




001 p1

001
REF PN QTY DESCRIPTION USAGE
1 7201012002 1 FRAME CENTRAL FRAME
2 7204022501 1 FRAME FRAME CPL.;FOR DF 2500 ONLY
2 7204023002 1 FRAME FRAME CPL.;FOR DF 3000 ONLY
2 372284700 1 FRAME FRAME CPL.;FOR DF 3500 ONLY
2 7204024402 1 FRAME FRAME CPL.;FOR DF 4000 ONLY
3 300001990 1 PIN PIN
4 7201014513 2 PIN PIN
5 300323046 3 LINCH PIN 12x45 LINCH PIN 11X45
6 71000180109 3 CHAIN CHAIN
7 71301630180 4 BOLT BOLT M30X180 DIN931
8 300332037 4 WASHER DIN126 M30 WASHER M30 DIN126
9 300316043 4 LOCK NUT DIN985 M30 SELF-LOCKING NUT M30 DIN985
10 71918839500 2 BUSHING PIPE
11 300304078 2 SET SCREW DIN931 M16X110 BOLT M16X110 DIN931
12 71918835904 4 PIN SOCKET PIN
13 71208014530 4 PIN 11x60 DIN11023 LINCH PIN 12X60
14 300316023 4 LOCKNUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
15 7201012513 2 PLATE PLATE
16 100304023 2 SCREW DIN7991 M10x30 SCREW M10X30 DIN7991
17 300316020 2 LOCKNUT M10 CL 8 FZB DIN985 SELF-LOCKING NUT M10 DIN985
18 71000185947 1 WASHER WASHER




002

p1

002




002 p1

002
REF PN QTY DESCRIPTION USAGE
1 300007951 1 BEAM DISC BEAM (L= 3750);FOR DF 3500
ONLY
1 372004992 2 PIPE DISC BEAM DF (L= 2000);FOR DF
4000H ONLY
1 372004994 2 PIPE DISC BEAM (L= 3000);FOR DF
6000H ONLY
1 330024069 2 BEAM DISC BEAM L=3235 -RED;FOR
DELTA FLEX 7000H TRAILED
1 300007956 2 BEAM DISC BEAM L=2715 -RED;FOR
DELTA FLEX 5000H TRAILED AND
NOT TRAILED
1 NSS 1 NOT SOLD SEPARAT (300007954)
1 NSS 1 NOT SOLD SEPARAT (300007955)
2 372245700 AR ADJUSTER SPINDLE
3 71208007952 AR U-BOLT U-M16 U-BOLT M16
4 300316023 AR LOCK NUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
5 700TT30579 AR DECAL STICKER
6 7201011077 AR TINE HOCKEY STICK 700120050102
7 7201011087 AR TINE HOCKEY STICK 7001201102
8 7201011080 AR TINE HOCKEY STICK 7001201103
9 7201011076 AR TINE HOCKEY STICK 7001200503
10 NSS AR NOT SOLD SEPARAT PLATE CPL.
11 101000835 AR TINE COIL 13,3X65 VTH-L
12 NSS AR NOT SOLD SEPARAT PIPE
13 NSS AR NOT SOLD SEPARAT WASHER
14 NSS 2 NOT SOLD SEPARAT BOLT M16X50 10,9 DIN931
15 300316023 2 LOCKNUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
16 NSS AR NOT SOLD SEPARAT SELF-LOCKING NUT M16X1,5
DIN985
17 372165200 1 KIT FIXATION KIT FOR HOCKEY STICK
INCL ITEM 10, 12, 13, 14, 15 (INCL
1,1,1,2,2PCS)
18 NSS 1 NOT SOLD SEPARAT VTH-L TINE CLAMP
19 NSS AR NOT SOLD SEPARAT BOLT M16X110X1,5 10,9 DIN 960
20 101000907 1 CLAMP VTH-L TINE CLAMP INCL ITEM 16,
19,18 (INCL 1, 1, 1 PCS)
21 NSS 1 NOT SOLD SEPARAT CLAMP STRONG




002

p2

002




002 p2

002

REF PN QTY DESCRIPTION USAGE

22 101000903 1 CLAMP VTHTINE CLAMP INCL ITEM 16, 19,
21 (INCL 1, 1, 1 PCS)

23 101000836 AR TINE COIL 15X65 VTH-L

24 300304034 AR BOLT M10x30 CL 8.8 FZB DIN933 ~ BOLT M10X30 DIN 933

25 300332021 AR WASHER M10 FZB DIN127B WASHER M10

26 300304094 AR BOLT M16x50 BOLT M16X50

27 300332009 AR WASHER M16 FZB DIN126 WASHER M16

28 7201011062 AR WASHER WASHER

29 7201011089 AR BUSHING BUSH

30 300316023 AR LOCK NUT M16 CL 8 FZB DIN985 ~ NUT M16

31 300007857 AR HOLDER HOLDER LEFT

32 300007852 AR HOLDER HOLDER MIDDLE

33 300007856 AR HOLDER HOLDER RIGHT

34 300007949 2 EXTENSION EXTENSION;FOR DELTA FLEX
7000H TRAILED

35 200035061 2 PIN PIN 16X175 GALV;FOR DELTA
FLEX 7000H TRAILED

36 71208044610 1 COVER COVER

37 71918832100 1 AXLE SOCKET AXE 30X168

38 71265230091 1 SEALING WASHER 30x52x9 SEALING RING 30X52X9

39 71252552155 1 SPH ROLLER BEARING BEARING 6205

40 71918832304 1 BODY HUB

41 300401018 1 SPH ROLLER BEARING BEARING 6304 RS

42 300315006 1 LOCK NUT DIN985 M16 NUT M16 DIN985

43 300316020 4 LOCKNUTM10CL 8 FZBDIN985  SELF - LOCKING NUT M10 DIN933

44 300421002 1 LUBE NIPPLE DIN71412 M6x1 H1  NIPPLE M6

45 71918835300 4 RUBBER WASHER Rubber 55x4 RUBBER WASHER 55X4

46 71209026450 AR DISC PLANE DISC

47 300304032 4 BOLT M10x25 CL 8.8 FZB DIN933  BOLT M10X25 DIN 933




p1

003

003

17




003 Pt

003
REF PN QTY DESCRIPTION USAGE
1 101003130 1 SUPPORT STEM
2 101003120 1 POINT POINT
3 101003132 1 SHARE WING, LEFT
4 101003131 1 SHARE WING, RIGHT
5 101003121 1 SHARE GUDING SHARE STRAIGHT
6 300332086 2 WASHER DIN2093A 25x12,2x1,5 SPRING WASHER 25X12,2X1,5
DIN2093A
7 372006211 1 BUSHING BUSH 20X13X25,5
8 372251500 1 SPRING SPRING CPL.
9 330020449 2 BUSHING BUSH 30X34X25
10 71918835800 1 DECAL STICKER
11 372005079 1 PLATE PLATE
12 300304065 1 BOLT DIN931 M12x75 BOLT M12X75 DIN931
13 300316053 1 LOCK NUT DIN980 M12, 10.0 SELF-LOCKING NUT M12 DIN980V
14 300332032 4 WASHER DIN126 15 WASHER 15 DIN126
15 372006253 1 HOLDER TINE HOLDER RIGHT
16 372006254 1 HOLDER TINE HOLDER LEFT
17 372258400 AR PIN SPRING PIN CPL. 30X50
18 300316059 3 LOCKNUT SELF-LOCKING NUT M20 DIN980V
19 100306069 1 BOLT M20x80 8,8 BOLT M20X80 8,8 DIN931
20 300304096 1 BOLT M16x70 CL 10.9 FZB DIN931 BOLT M16X70 10,9 DIN931
21 300316060 1 LOCK NUT DIN980V M16 SELF-LOCKING NUT M16 DIN980V
22 372005186 2 BOLT BOLT M14X68 10,9 DIN931
23 71309212700 1 BOLT DIN931 M12x70 10,9 BOLT M12X70 10,9 DIN931
24 300304310 2 BOLT BOLT M12X60 10,9 DIN931
25 300304314 1 BOLT M12x85 12,9 BOLT M12X85 12,9
26 300316053 AR LOCK NUT DIN980 M12, 10.0 SELF-LOCKING NUT M12 10
DIN980V
27 300316061 2 NUT SELF-LOCKING NUT M14 10
DIN980OV
28 7204027037 1 BUSHING BUSHER 25X17X25,5
29 300002208 2 BUSHING WEAR BUSH 16X12X12
30 300304313 1 BOLT BOLT M12X67 12,9




p1

004

004

Version5m,6m, 7 m.

Version 2,5m, 3m, 3,5m, 4m




004 p1

004
REF PN QTY DESCRIPTION USAGE
1 71918834612 AR ARM BEAM CPL.;FOR 2,5M,3M,3,5M,4M
ONLY
2 372003395 AR PIN PIN
3 300323039 AR PIN DIN1481 8x50 TENSION PIN 8X50 DIN1481
4 372281800 AR HOLDER BRACKET CPL. 550
5 372006238 AR PLATE PLATE
6 300304077 AR BOLT DIN931 M16X100 BOLT M16X100 DIN931
7 300316023 AR LOCK NUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
8 71918835242 1 DRUM CAGE ROLLER D 550;FOR 4000
ONLY
8 71918835222 2 DRUM CAGE ROLLER D 550;FOR 4000H
ONLY
8 71918835232 AR DRUM CAGE ROLLER D 550;FOR 3000 &
6000H ONLY
8 71918835227 AR ROLLER CAGE ROLLER D 550;FOR 2500 &
5000H ONLY
8 71918844536 AR ROLLER CAGE ROLLER D 630;FOR 3500 &
7000H ONLY
9 NSS AR NOT SOLD SEPARAT BOLT M12X30 DIN933
10 NSS AR NOT SOLD SEPARAT WASHER 8X60
11 71918833801 AR FRAME ROLLER FRAME CPL.;FOR 3000 &
6000H ONLY
11 71918833802 1 FRAME ROLLER FRAME CPL.;FOR 4000
ONLY
11 71918833803 2 FRAME ROLLER FRAME CPL.;FOR 4000H
ONLY
11 71918833804 AR FRAME ROLLER FRAME CPL.;FOR 2500 &
5000H ONLY
11 372145600 AR FRAME ROLLER FRAME CPL.;FOR 3500 &
7000H ONLY
13 NSS AR NOT SOLD SEPARAT BEARING YAR210-2RF
14 NSS AR NOT SOLD SEPARAT SELF-LOCKING NUT M16 DIN985
15 NSS AR NOT SOLD SEPARAT SCREW M16X55 DIN7991
16 300332035 AR  WASHER DIN125 25 WASHER 25 DIN125
17 300332009 AR  WASHER M16 FZB DIN126 WASHER 17 DIN125
18 NSS AR NOT SOLD SEPARAT CLOSURE




p2

004

004

Version5m,6m, 7 m.

Version 2,5m, 3m, 3,5m, 4m




004 p2

004
REF PN QTY DESCRIPTION USAGE
19 372165600 1 KIT FIXATION KIT FOR

PACKERROLLER BEARING INCL
ITEM 9, 10, 13, 14, 15, 18 (INCL 1, 1,
1,4, 4,1PCS)

20 300304276 AR BOLT BOLT M16X150 10,9 DIN931

21 372277800 4 ARM BEAM CPL. STRONG;FOR

5M,6M,7M ONLY




005 p1

005

| Y

Version 2,5m, 3m, 3,5m, 4m Version 5m, 6 m, 7 m.




005 p1

005
REF PN QTY DESCRIPTION USAGE
1 71918834612 AR ARM BEAM KPL.;FOR 2,5M,3M,3,5M,4M
ONLY
2 372003395 AR PIN PIN
3 300323039 AR PIN DIN1481 8x50 TENSION PIN 8X50 DIN1481
4 372281800 AR HOLDER BRACKET CPL. 550
5 372006238 AR PLATE PLATE
6 300304077 AR BOLT DIN931 M16X100 BOLT M16X100 DIN931
7 300316023 AR LOCK NUT M16 CL 8 FZB DIN985  SELF-LOCKING NUT M16 DIN985
8 7204005941 1 ROLLER MAX PACK ROLLER;FOR 4000
ONLY
8 7204005921 2 ROLLER MAX PACK ROLLER;FOR 4000H
ONLY
8 7204005931 AR ROLLER MAX PACK ROLLER;FOR 3000 &
6000H ONLY
8 7204005926 AR ROLLER MAX PACK ROLLER;FOR 2500 &
5000H ONLY
8 7204005936 AR ROLLER MAX PACK ROLLER;FOR 3500 &
7000H ONLY
9 NSS AR NOT SOLD SEPARAT BOLT M12X30 DIN933
10 NSS AR NOT SOLD SEPARAT WASHER 8X60
11 372209600 AR FRAME ROLLER FRAME;FOR 3000 &
6000H ONLY
11 372209800 1 FRAME ROLLER FRAME;FOR 4000 ONLY
11 372209300 2 FRAME ROLLER FRAME;FOR 4000H ONLY
11 372209500 AR FRAME ROLLER FRAME;FOR 2500 & 5000H
11 372209700 AR FRAME ROLLER FRAME;FOR 3500 &
7000H ONLY
13 NSS AR NOT SOLD SEPARAT BEARING YAR210-2RF
14 NSS AR NOT SOLD SEPARAT SELF-LOCKING NUT M16 DIN985
15 NSS AR NOT SOLD SEPARAT SCREW M16X50 DIN7991
16 300332035 AR WASHER DIN125 25 WASHER 25 DIN125
17 300332009 AR WASHER M16 FZB DIN126 WASHER 17 DIN125
18 NSS AR NOT SOLD SEPARAT CLOSURE
19 372219600 1 KIT FIXATION KIT FOR
PACKERROLLER BEARING INCL
ITEM 9, 10, 13, 14, 15, 18 (INCL 1, 1,
1,4, 4,1PCS)
20 300304276 AR BOLT BOLT M16X150 10,9 DIN931




005 p2

005

| Y

Version 2,5m, 3m, 3,5m, 4m Version 5m, 6 m, 7 m.




005 p2

005

REF PN QTY DESCRIPTION USAGE

21 372218300 AR FRAME SCRAPER FRAME;FOR 3000 &
6000H ONLY

21 372218500 1 FRAME SCRAPER FRAME;FOR 4000 ONLY

21 372217900 2 FRAME SCRAPER FRAME;FOR 4000H
ONLY

21 372218200 AR FRAME SCRAPER FRAME;FOR 2500 &
5000H

21 372218400 AR FRAME SCRAPER FRAME;FOR 3500 &
7000H ONLY

22 71339216455 AR SCREW SCREW M16X45 DIN7991

23 372004398 AR SCRAPER SCRAPER

24 300304042 AR BOLT DIN931 M10x80 BOLT M10X80 DIN931

25 300316020 AR LOCK NUT M10 CL 8 FZB DIN985 SELF-LOCKING NUT M10 DIN985

26 7000546110 AR  WASHER DIN125 M10 WASHER 10 DIN125

27 372277800 4 ARM BEAM CPL. STRONG;FOR

5M,6M,7M ONLY




006

p1

006

Version2,5m,3m, 3,5 m, 4 m.

Version5m,6m, 7 m.




006 Pt

006
REF PN QTY DESCRIPTION USAGE
1 71918834612 AR ARM BEAM KPL.;FOR 2,5M,3M,3,5M,4M
ONLY
2 372003395 AR PIN PIN
3 300323039 AR PIN DIN1481 8x50 TENSION PIN 8X50 DIN1481
4 372161500 AR HOLDER BRACKET CPL. 550
5 300004147 AR PLATE PLATE
6 300304077 AR BOLT DIN931 M16X100 BOLT M16X100 DIN931
7 300316023 AR LOCK NUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
8 372430800 1 ROLLER VIBRO PACK ROLLER;FOR 4000
ONLY
8 372430200 2 ROLLER VIBRO PACK ROLLER;FOR 4000H
ONLY
8 372430400 AR ROLLER VIBRO PACK ROLLER;FOR 3000 &
6000H ONLY
8 330020271 AR ROLLER VIBRO PACK ROLLER;FOR 2500 &
5000H ONLY
8 372430600 AR ROLLER VIBRO PACK ROLLER;FOR 3500 &
7000H ONLY
9 NSS AR NOT SOLD SEPARAT BOLT M12X30 DIN933
10 NSS AR NOT SOLD SEPARAT WASHER 8X60
11 372209600 AR FRAME ROLLER FRAME;FOR 3000 &
6000H ONLY
11 372209800 1 FRAME ROLLER FRAME;FOR 4000 ONLY
11 372209300 2 FRAME ROLLER FRAME;FOR 4000H ONLY
11 372209500 AR FRAME ROLLER FRAME;FOR 2500 &
5000H ONLY
11 372209700 AR FRAME ROLLER FRAME;FOR 3500 &
7000H ONLY
13 NSS AR NOT SOLD SEPARAT BEARING YAR210-2RF
14 NSS AR NOT SOLD SEPARAT SELF-LOCKING NUT M16 DIN985
15 NSS AR NOT SOLD SEPARAT SCREW M16X50 DIN7991
16 300332035 AR WASHER DIN125 25 WASHER 25 DIN125
17 300332009 AR WASHER M16 FZB DIN126 WASHER 17 DIN125
18 NSS AR NOT SOLD SEPARAT CLOSURE
19 372219600 1 KIT FIXATION KIT FOR

PACKERROLLER BEARING INCL
ITEM 9, 10, 13, 14, 15, 18 (INCL. 1,
1,1,4,4,1PCS)




006

p2

006

Version2,5m,3m, 3,5 m, 4 m.

Version5m,6m, 7 m.




006 P2

006
REF PN QTY DESCRIPTION USAGE
20 300304276 AR BOLT BOLT M16X150 10,9 DIN931
21 74000009844 AR BOLT BOLT 1/2?UNF
22 74000052053 AR NUT NUT
23 101003109 AR SPRING SPRING
24 372277800 4 ARM BEAM CPL. STRONG;FOR
5M,6M,7M ONLY
25 71209019330 AR WASHER 12,4x27x1,8 WASHER 12,4X27X1,8




p1

007

007




007 p1

007
REF PN QTY DESCRIPTION USAGE
1 372286100 1 FRAME CENTRAL FRAME
2 7204024003 1 FRAME HINGED FRAME ,LEFT;FOR DF
4000H ONLY
2 7204025002 1 FRAME HINGED FRAME ,LEFT;FOR DF
5000H ONLY
2 7204026002 1 FRAME HINGED FRAME ,LEFT;FOR DF
6000H ONLY
2 7204027002 1 FRAME HINGED FRAME ,LEFT;FOR DF
7000H ONLY
3 7204024002 1 FRAME HINGED FRAME ,RIGHT;FOR DF
4000H ONLY
3 7204025001 1 FRAME HINGED FRAME ,RIGHT;FOR DF
5000H ONLY
3 7204026001 1 FRAME HINGED FRAME ,RIGHT;FOR DF
6000H ONLY
3 7204027001 1 FRAME HINGED FRAME ,RIGHT;FOR DF
7000H ONLY
4 71000186791 1 PIN BOLT
5 300323046 3 LINCH PIN 12x45 LINCH PIN 11X45
6 71000180109 3 CHAIN CHAIN
7 7201014512 2 PIN BOLT
8 372353100 AR PIN PIN WITH NUT 30X170
9 300421006 4 NIPPLE M8x1 DIN71412 GREASE NIPPLE M8X1
10 71918839500 4 BUSHING PIPE
11 300304078 4 SET SCREW DIN931 M16X110 BOLT M16X110 DIN931
12 71918835904 4 PIN SOCKET PIN
13 71208014530 4 PIN 11x60 DIN11023 LINCH PIN 12X60
14 300316023 4 LOCKNUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
15 7201012513 4 PLATE PLATE
16 100304023 4 SCREW DIN7991 M10x30 SCREW M10X30 DIN7991
17 300316020 4 LOCKNUT M10 CL 8 FZB DIN985 SELF-LOCKING NUT M10 DIN985
18 71000185948 1 WASHER WASHER




p1

008

008




008 Pt

008
REF PN QTY DESCRIPTION USAGE
1 330020600 1 BEAM 2-POINTS LINKAGE KAT.3; (Prod
Date) Before 3 Apr 2023
1 330020750 1 BEAM 2-POINTS LINKAGE KAT .4; (Prod
Date) Before 3 Apr 2023
1 301050061 1 BEAM 2-POINT LINKAGE BEAM ASSY
GREY; (Prod Date) After 4 Apr 2023
2 372202200 1 DRAWBAR DRAWBAR PIN
3 372266600 1 DRAWBAR
4 372239900 1 PROTECTOR PROTECTION
5 372240400 1 SUPPORT LEG
6 NSS 2 NOT SOLD SEPARAT BUSH
7 NSS 2 NOT SOLD SEPARAT BOLT M16X170 DIN931
8 NSS 2 NOT SOLD SEPARAT PIN 25X155
9 100333031 8 PIN 10x56 SPLIT PIN 10X56 DIN94
10 71918846201 1 PIN PIN 30X155
11 7201011231 1 PIN 25x135 PIN 25X135
12 300332084 8 WASHER M27 FZB DIN126 WASHER M27 DIN126
13 300332039 1 WASHER M8 FZB DIN126 WASHER M8 DIN126
14 NSS 1 NOT SOLD SEPARAT BUMPER
15 300304021 1 BOLT BOLT M12X130 DIN931
16 300421006 3 NIPPLE M8x1 DIN71412 NIPPLE M8X1
17 7203301041 1 HOLDER HOLDER
18 7201011248 1 HOLDER HOLDER
19 300304056 4 BOLT M12x30 CL 8.8 FZB DIN933 BOLT M12X130 DIN933
20 300304095 6 BOLT M16x60 CL 10.9 DACROMET BOLT M16X60 10,9 DIN931
DIN931
21 300316021 5 LOCKNUT M12 CL 8 FZB DIN985 SELF-LOCKING NUT M12 DIN985
22 300332018 6 WASHER DIN127 M16 SPRING WASHER M16 DIN127
23 300316023 4 LOCK NUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985
24 300332009 2 WASHER M16 FZB DIN126 WASHER M16 DIN126
25 7201011451 2 PLATE PLATE
26 300007876 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
26a
27 NSS 2 NOT SOLD SEPARAT BUSH 10X30
28 NSS 1 NOT SOLD SEPARAT PIN 30X197
29 NSS 4 NOT SOLD SEPARAT SPRING PIN 10X50 DIN1481
30 NSS 2 NOT SOLD SEPARAT BOLT M20X180 DIN931




p2

008

008




008 P2

008

REF PN QTY DESCRIPTION USAGE

31 NSS 2 NOT SOLD SEPARAT SELF-LOCKING NUT M20 DIN985

32 NSS 2 NOT SOLD SEPARAT WASHER M20 DIN126

33 NSS 4 NOT SOLD SEPARAT HOLDER

34 NSS 2 NOT SOLD SEPARAT COVER

35 NSS 2 NOT SOLD SEPARAT BOLT M8X60DIN931

36 300316027 3 NUT M8 CL 8 FZB DIN985 SELF-LOCKING NUT M8 DIN985

37 300304089 2 BOLT DIN931 M16x140 10,9 BOLT M16X140 10,9 DIN931

38 372004941 1 AXLE AXEL

39 7201011429 2 BUSHING BUSH

40 372243200 1 HOLDER HOLDER

41 7203302030 1 PIN SPRING PIN WITH NUT 30X140

42 7201011421 2 WASHER WASHER

43 300304085 1 BOLT DIN933 M16x1,5x35 BOLT M16X1,5X35 DIN933

44 372166100 1 CLAMP FIXATION KIT FOR HOLDER INCL
ITEM 33, 34, 35 (INCL 2, 1, 1 PCS)

45 372165700 1 PIN FIXATION KIT FOR PIN INCL ITEM
6,7,8, 9(INCL1,1,1,1PCS)

46 372004939 4 WASHER WASHER

47 372280200 1 PIN FIXATION KIT FOR PIN INCL ITEM
27, 28, 29, 30, 31, 32, 52 (INCL 2, 1,
2,2,2,2,2PCS)

48 372166500 1 RUBBER BUMPER FIXATION KIT FOR BUMPER INCL
ITEM 13, 14, 36 (INCL 1, 1, 1PCS)

49 372006227 AR CLIP CLIP L=19

49 372006228 2 CLIP CLIP L=25

49 372006229 AR CLIP CLIP L=33

50 372006043 1 BOLT M16x1,5x35 SPECIAL BOLT M16X1,5X35

51 300322007 1 SCREW SCREW M8X1X12 DIN551

52 372006216 2 BUSHING BUSH 20X40X20

53 372005456 2 BUSHING BUSH 30X49X8

54 372279900 1 COVER COVER

55 NSS 1 NOT SOLD SEPARAT BUMPER

56 372280300 1 RUBBER BUMPER FIXATION KIT FOR BUMPER INCL
ITEM 13, 36, 55 (INCL. 1, 1, 1 PCS)

57 300360800 1 CHAIN SAFETY CHAIN 8T (FOR FRENCH
MARKET)

58 7201011212 1 DRAWBAR DRAWBAR PIPE




p3

008

008




008 P3

008
REF PN QTY DESCRIPTION USAGE
60 300304095 6 BOLT M16x60 CL 10.9 DACROMET BOLT M16X60 10.9 DIN931
DIN931
61 300332018 6 WASHER DIN127 M16 SPRING WASHER 16 DIN127B
62 330020303 2 PIN PIN CAT. 3
62 330020344 2 PIN PIN CAT. 4
63 300304196 2 BOLT M10x85 DIN 933 8.8 BOLT M10X85 8.8 DIN 933
64 300323119 2 PIN 16x70 ISO 8752 DIN 1481 SPRING PIN 16X70 ISO 8752 DIN
1481
65 300316020 2 LOCKNUT M10 CL 8 FZB DIN985 LOCK NUT M10 8.8 DIN 985
66 300332043 4 WASHER M10 FZB DIN9021 WASHER 10 DIN9021
67 330024137 1 PROTECTOR Anti-theft protection drawbar
68 330024138 1 PROTECTOR Anti-theft protection drawbar
69 41653824100 1 PADLOCK PADLOCK
70 330024038 1 SUPPORT SUPPORT FOR ANTI-THEFT
SYSTEM
71 812112-978X 1 CLAMP CLAMP
72 303021284 1 BOLT BOLT WITH HANDLE, M6 X 20
59b 300007625 1 HOLDER HOOK 50MM
26a 300007877 AR SEALKIT SEAL KIT
59c¢ 372006208 1 PLATE TOWING EYE 80MM
59a 7201011213 1 HOOK HOOK 40MM




009

p1

009




009 Pt

009
REF PN QTY DESCRIPTION USAGE
1 7201011433 1 FRAME CHASSIS CONNECTOR
2 7201011415 1 FRAME CHASSIC
3 330100001 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
3a
3a 330100002 1 SEALKIT SEAL KIT
4 372279300 1 PROTECTOR PROTECTION
5 372006344 2 WASHER WASHER
6 372006343 1 AXLE AXEL
7 200214920 2 BOLT DIN931 M20x120 BOLT M20X120 DIN931
8 71360412300 4 BOLT DIN912 M12x30 BOLT M12X30 DIN912
9 NSS 1 NOT SOLD SEPARAT PIN 30X155
10 NSS 1 NOT SOLD SEPARAT WASHER M30 DIN126
11 NSS 1 NOT SOLD SEPARAT SPRING PIN 10X50 DIN1481
12 300304108 1 BOLT BOLT M20X65 DIN931
13 NSS 1 NOT SOLD SEPARAT BOLT M20X160 DIN931
14 300316016 2 LOCK NUT M20 CL 8 FZB DIN985 SELF-LOCKING NUT M20 DIN985
15 NSS 2 NOT SOLD SEPARAT BOLT M20X12010,9 DIN933
16 300332034 1 WASHER M20 FZB DIN126 WASHER M20 DIN126
17 NSS 1 NOT SOLD SEPARAT BUMPER
18 NSS 1 NOT SOLD SEPARAT WASHER M8 DIN126
19 NSS 1 NOT SOLD SEPARAT SELF-LOCKING NUT M8 DIN985
20 7201011429 1 BUSHING BEARING 50X60X60
21 NSS 2 NOT SOLD SEPARAT PIN
22 NSS 1 NOT SOLD SEPARAT PIN 10X30
23 7203304012 2 AXLE WHEELS AXLE
24 71209067600 1 RIM RIM (13.00X17 6/161/205 ET-0)
24 301010016 1 RIM RIM (16.00X17 6/161/205 ET-0)
25 300421009 1 LUBE NIPPLE M10x1 NIPPLE M10X1
26 372003583 AR HUB HUB
27 NSS AR NOT SOLD SEPARAT WHEEL STUD
27a 372003579 1 KIT WHEEL STUD KIT INCL ITEM 27
(INCL 12 PC)
28 NSS AR NOT SOLD SEPARAT CAP
28a 372003587 1 KIT CAP KIT INCL ITEM 28 (INCL 2 PCS)
29 NSS AR NOT SOLD SEPARAT CROWN NUT
30 NSS AR NOT SOLD SEPARAT SPRING PIN




009

p2

009




009 P2

009
REF PN QTY DESCRIPTION USAGE
30a 372003588 1 KIT KIT INCL ITEM 29 & 30 (INCL 4, 4
PCS)
31 NSS AR NOT SOLD SEPARAT BEARING
32 NSS AR NOT SOLD SEPARAT BEARING
32a 372003586 1 SPH ROLLER BEARING KIT INCL ITEM 31 & 32 (INCL 1, 1
PCS)
33 NSS AR NOT SOLD SEPARAT NILOS RING
34 NSS AR NOT SOLD SEPARAT NILOS RING
35 NSS AR NOT SOLD SEPARAT OIL SEAL
35a 372003585 1 SEAL KIT INCL ITEM 33, 34, 35 (INCL 2, 2,
2 PCS)
36 NSS AR NOT SOLD SEPARAT WHEEL NUT
36a 372003581 1 KIT WHEEL NUT KIT INCL ITEM 36
(INCL 1PCS)
37 372005154 1 TYRETIRE TYRE 380/55-17 138/125A8SG
FLOTATION
37 301010015 1 TYRETIRE TYRE 480/45-17
38 372257200 1 WHEEL WHEEL 380/55-17SG FLOTATION
RIGHT
38 301010014 1 WHEEL WHEEL 480/45-17 SG FLOTATION
RIGHT
39 372257300 1 WHEEL WHEEL 380/55-17SG FLOTATION
LEFT
39 301010013 1 WHEEL WHEEL 480/45-17 SG FLOTATION
LEFT
40 300332084 4 WASHER M27 FZB DIN126 WASHER M27 DIN126
41 372166300 1 KIT FIXATION KIT FOR BOLT INCL
ITEM 13, 14, 16 (INCL 1, 1, 1 PCS)
42 372166400 1 BOLT FIXATION KIT FOR BOLT INCL
ITEM 14, 15, 16 (INCL 1, 1, 1 PCS)
43 372166500 1 RUBBER BUMPER FIXATION KIT FOR BUMPER INCL
ITEM 17, 18, 19 (INCL 1, 1, 1 PCS)
44 372166600 1 PIN FIXATION KIT FOR PIN INCL ITEM
21,22 (INCL 1, 1 PCS)
45 300393900 1 KIT FIXATION KIT FOR PIN INCL ITEM
9,10, 11,47, 46 (INCL 1,1, 1,1, 1
PCS)
46 300007825 1 BUSHING BUSH




009

p3

009




009 P3

009
REF PN QTY DESCRIPTION USAGE
47 300304037 1 BOLT M10x45 CL 8.8 FZB DIN933 M10X45 DIN933
48 300304143 4 BOLT M6X20 DIN933
49 372006027 2 CLAMP
50 71207027351 4 HANDLE HANDLE FOR HYDRAULIK PIPE
51 300007816 1 PUSHROD PUSH ROD
52 300007807 3 LEVER LEVER
53 300332039 5 WASHER M8 FZB DIN126 WASHER
54 300304155 1 BOLT DIN931 M8x25 SCREW
55 7000582608 1 NUT NUT
56 300316020 2 LOCKNUT M10 CL 8 FZB DIN985 NUT
57 300007124 1 HANDLE HANDLE
58 300007809 2 BOLT BOLT
59 370006155 1 FORK FORK
60 100333009 3 PIN COTTER
61 300007808 1 PIVOT PIVOT OF ARM




p1

010

010

18

15




010 Pt

010
REF PN QTY DESCRIPTION USAGE
1 7201014457 1 HANDLE HANDLE
2 372005133 1 PIN AXLE 25X165
3 7201014451 1 PIPE PIPE L=1100
4 7201014448 1 AXLE AXLE 25X140
5 301044019 1 HYDRAULIC CYLINDER CYLINDER INCL ITEM 5a
5a 301044020 1 SEALKIT SEAL KIT
6 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER 10 DIN127
7 372005134 1 PIPE PIPE L=43
8 7201014454 1 PIPE PIPE L=20
9 300082406 1 BUSHING SPRING
10 372005135 1 PIN PIN
11 372278400 AR HOOK HOOK
12 372003395 AR PIN AXEL 25X120
13 300304006 1 BOLT BOLT M10X100 DIN912
14 7000546110 4 WASHER DIN125 M10 WASHER 10 DIN125
15 300323039 AR PIN DIN1481 8x50 SPRING PIN 8X50
16 372006182 1 HOLDER SPRING HOLDER
17 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 BOLT M10X30 DIN933
18 811251-3401 AR PIN DIN985 M8 SPRING PIN 5X50
19 372005101 1 BUSHING BUSH
20 372005099 1 BUSHING BUSH
21 300304026 1 BOLT DIN931 M10x110 BOLT M10X110 DIN931
22 300316020 1 LOCKNUT M10 CL 8 FZB DIN985 SELF-LOCKING NUT M10 DIN985
23 300332035 AR WASHER DIN125 25 WASHER 25 DIN125
24 300323039 AR PIN DIN1481 8x50 SPLIT PIN 8X50 DIN1481
25 330020073 1 HYDRAULIC CYLINDER CYLINDER WITH BUSH
26 372005137 1 BUSHING BUSH




011 p1

011

24x8.00-14,5

10.0/80-12




011 p1

011
REF PN QTY DESCRIPTION USAGE
1 7201014523 2 WHEEL WHEEL HOLDER
2 7201014418 2 BRACKET BRACKET CPL.
3 7201014419 2 AXLE AXLE
4 372200100 2 SPINDLE SPINDLE
5 7201003058 4 BOLT PIN 25X120
6 7201003078 2 BOLT BOLT M20X285 DIN93
7 300316016 2 LOCK NUT M20 CL 8 FZB DIN985  SELF-LOCKING NUT M20 DIN985
8 300323046 4 LINCH PIN 12x45 LINCH PIN 11X45
9 300333064 2 COTTERPIN PIN M16 DIN94
10 7202301005 4 U-BOLT U-M16x101x135 U-BOLT M16
11 300316023 8 LOCK NUT M16 CL 8 FZB DIN985  SELF-LOCKING NUT M16 DIN985
12 300332009 8 WASHER M16 FZB DIN126 WASHER 17 DIN125
13 372002813 2 TUBE INNER TUBE
14 372002812 2 TUBE DISTANCE TUBE
15 372002809 AR RIM RIM 4.00X12 20X240
16 100423070 AR TYRE/TIRE TYRE 24X8.00-14,5 4-PR K401A
17 100423071 AR TUBE TUBE 200/60-14,5 TR15
18 7201003085 2 WHEEL WHEEL GK CPL. 6,75X14,5
19 7201014517 2 WHEEL BRACKET CPL.
20 300304036 4 BOLT M10x40 CL 8.8 FZB DIN931  BOLT M10X40 DIN931
21 300316020 4 LOCKNUTM10CL 8 FZBDIN985  NUT M10 DIN985
22 7000546110 4 WASHER DIN125 M10 WASHER M10 DIN125
23 7201014522 2 SCRAPER SCRAPER
24 372003962 AR RIM RIM KPL. 7.00X12GK40X290
25 372003961 AR TYRE/TIRE TYRE 10,0/80-12.10
26 7201014524 2 WHEEL WHEEL CPL.
27 300421006 AR NIPPLE M8x1 DIN71412 NIPPLE M8X1
28 372166800 1 KIT FIXATION KIT FOR BEARING KIT
(INCL 2, 2, 2 PCS)
29 372258500 1 KIT FIXATION KIT FOR BEARING KIT
(INCL 2, 2, 2 PCS)
30 372004148 AR TUBE TUBE 10,0/80-12 TR15
31 372003981 AR TUBE INNER TUBE
32 300304303 2 BOLT BOLT M24X340 DIN931
33 300316040 2 RING M24 CL 8 FZB DIN985 SELF-LOCKING NUT M24 DIN985




p1

012

012

(D @

Version 4 m.




012 p1

012
REF PN QTY DESCRIPTION USAGE
1 300007876 2 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
1a
1a 300007877 AR SEALKIT SEAL KIT
2 372353100 6 PIN PIN WITH NUT 30X170
3 7201014405 4 PLUG CYLINDER PLUG
4 372004999 1 VALVE VALVE
5 7000405785 4 BOLT ELBOW
6 7210000125 2 PLATE ADAPTER PLUG
7 NSS 2 NOT SOLD SEPARAT BOLT M6X35 DIN933
8 NSS 2 NOT SOLD SEPARAT COVER
9 NSS 4 NOT SOLD SEPARAT HOLDER M6X35 DIN933
10 NSS 2 NOT SOLD SEPARAT PROFIL NUT
11 372003543 1 COUPLING COUPLING
12 300000867 5 ADAPTER HYDRAULIC COUPLING-L
13 7210000165 2 FITTING HYDRAULIC COUPLING-T
14 7210000105 4 COUPLING T-FITTING
15 372003458 2 HOSE HYDRAULIC PIPE (L=600)
16 372005114 2 HOSE HYDRAULIC PIPE L=900
17 372003460 1 REDUCER HYDRAULIC HOSE (L=1500)
18 372005164 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=1500)
19 7210000104 2 HOSE HYDRAULIC HOSE (L=500)
20 372005144 2 HYDRAULIC HOSE HYDRAULIC HOSE (L=300)
21 372003461 1 HYDRAULIC CYLINDER ACCUMULATOR
22 372003622 1 COUPLING COUPLING
23 300304162 1 BOLT M8x60 CL 8.8 FZB DIN931 BOLT M8X60 DIN931
24 300316027 1 NUT M8 CL 8 FZB DIN985 SELF-LOCKING NUT M8 DIN985
25 500058656 2 ELEC CONNECTOR PARKING BUSH (RED)
26 372003621 1 METER MANOMETR
27 300037400/1 1 FITTING HYDRAULIC COUPLING-T
28 200215431 6 PIN DIN94 5x50 SPLINT PIN 5X50 DIN94
29 300304123 2 BOLT BOLT M24X2X120 DIN931
30 300316012 2 LOCK NUT DIN985 M24x2 SELF-LOCKING NUT M24X2 DIN985
31 372003627 1 COUPLING COUPLING
32 372166900 1 HOLDER FIXATION KIT FOR HOLDER INCL

ITEM 7, 8,9, 10 (INCL. 1, 1, 2, 1
PCS)




p2

012

012

(D @

Version 4 m.




012 p2

012
REF PN QTY DESCRIPTION USAGE
33 372004192 4 NIPPLE M18x1.5/1/2" NIPPLE M18X1.5/1/2?
34 372004193 1 NIPPLE M18x1.5-1/4" NIPPLE M18X1.5/1/47?
35 372004191 1 VALVE REVERSING VALVE
36 301044215 1 PLUG 3/8" BREATHER 3/87?
37 372006210 1 HOSE HYDRAULICAL HOSE (L=1500)
38 301044019 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
38a
38a 301044020 1 SEALKIT SEAL KIT
39 371002554 2 COUPLING COUPLING
40 71202079060 2 QUICK MALE COUPLING M18x1.5- COUPLING
3/8"
41 7000405834 2 ELBOW UNION ELBOW
42 372006212 4 WASHER WASHER 33X45X2
43 372005132 1 PIPE HYDRAULICAL PIPE (L=1180)
44 372005152 1 PIPE HYDRAULICAL PIPE (L=170)
45 372005149 1 PIPE HYDRAULICAL PIPE
46 372005151 1 PIPE HYDRAULICAL PIPE
47 372005124 1 PIPE HYDRAULICAL PIPE (L=1250)
48 372005125 1 PIPE HYDRAULICAL PIPE (L=1230)
49 71202079340 1 BULKHEAD COUPLING
50 71208004430 1 CLAMP CLAMP
51 500031879 1 BOLT BOLT M6X85 DIN931
52 372005153 1 NUT PROFIL NUT M6
53 300304160 2 BOLT BOLT M8X50 DIN933
54 300332039 2 WASHER M8 FZB DIN126 WASHER M8 DIN126
55 372005252 1 CLAMP CLAMP D=42
56 300304147 2 BOLT BOLT M6X70 DIN931
57 372005455 4 BUSHING BUSH L=13
58 330020073 1 HYDRAULIC CYLINDER CYLINDER WITH BUSH
59 372005137 1 BUSHING COUPLING
60 7210000128 1 COUPLING BUSH
61 500257617 1 BALL VALVE RS2 - G3/8"
62 71202079060 1 QUICK MALE COUPLING M18x1.5 -

3/8"




p1

013

013

Version 5,6,7 m.




013 Pt

013
REF PN QTY DESCRIPTION USAGE
1 300007876 4 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
1a
1a 300007877 - SEALKIT SEAL KIT;FOR 4M,5M ONLY
1 300007874 4 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
1a
1a 300007875 - SEALKIT SEAL KIT;FOR 6M,7M ONLY
2 372353100 8 PIN PIN WITH NUT 30X170
3 7201014405 4 PLUG CYLINDER PLUG
4 372004999 1 VALVE VALVE
5 7000405785 8 BOLT ELBOW
6 7210000125 2 PLATE ADAPTER PLUG
7 NSS 2 NOT SOLD SEPARAT BOLT M6X35 DIN933
8 NSS 2 NOT SOLD SEPARAT COVER
9 NSS 4 NOT SOLD SEPARAT HOLDER
10 NSS 2 NOT SOLD SEPARAT PROFIL NUT
11 372003543 1 COUPLING COUPLING
12 71202079363 5 ELBOW UNION HYDRAULIC COUPLING-L
13 7210000165 2 FITTING HYDRAULIC COUPLING-T
14 7210000105 4 COUPLING T-FITTING
15 372003458 4 HOSE HYDRAULIC PIPE (L=600)
16 372005114 4 HOSE HYDRAULIC PIPE (L=900)
17 372003460 1 REDUCER HYDRAULIC HOSE L=1500
18 372005164 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=1500)
19 7210000104 2 HOSE HYDRAULIC HOSE (L=500)
20 372005144 2 HYDRAULIC HOSE HYDRAULIC HOSE (L=300)
21 372003461 1 HYDRAULIC CYLINDER ACCUMULATOR
22 372003622 1 COUPLING COUPLING
23 300304162 1 BOLT M8x60 CL 8.8 FZB DIN931 BOLT M8X60 DIN931
24 300316027 1 NUT M8 CL 8 FZB DIN985 SELF-LOCKING NUT M8 DIN985
25 7000600399 2 CAP PARKING BUSH (RED)
26 372003621 1 METER MANOMETR
27 300037400 1 QUICK MALE COUPLING HYDRAULIC COUPLING-T
28 71208010860 6 PIN Splint DIN94 5x50 SPLINT PIN 5X50 DIN94
29 300304123 2 BOLT BOLT M24X2X120 DIN931
30 300316012 2 LOCK NUT DIN985 M24x2 SELF-LOCKING NUT M24X2 DIN985
31 372003627 1 COUPLING COUPLING




p2

013

013

Version 5,6,7 m.




013 P2

013
REF PN QTY DESCRIPTION USAGE
32 372166900 1 HOLDER FIXATION KIT FOR HOLDER INCL
ITEM7,8,9,10(INCL 1, 1, 2, 1 PCS)
33 372004192 4 NIPPLE M18x1.5/1/2" NIPPLE M18X1.5/1/2?
34 372004193 1 NIPPLE M18x1.5-1/4" NIPPLE M18X1.5/ 1/4?
35 372004191 1 VALVE REVERSING VALVE
36 301044215 1 PLUG 3/8" BREATHER 3/8?
37 372006210 1 HOSE HYDRAULICAL (HOSE L=1500)
38 301044019 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
38a
38a 301044020 AR SEALKIT SEAL KIT
39 371002554 2 COUPLING COUPLING
40 71202079060 2 QUICK MALE COUPLING M18x1.5- COUPLING
3/8"
41 7000405834 2 ELBOW UNION ELBOW
42 372006212 8 WASHER WASHER 33X45X2
43 372005132 1 PIPE HYDRAULICAL PIPE (L=1180)
44 372005152 1 PIPE HYDRAULICAL PIPE (L=170)
45 372005149 1 PIPE HYDRAULICAL PIPE
46 372005151 1 PIPE HYDRAULICAL PIPE
47 372005129 1 PIPE HYDRAULICAL PIPE (L=280)
48 372005128 1 PIPE HYDRAULICAL PIPE (L=320)
49 71202079340 1 BULKHEAD COUPLING
50 71208004430 1 CLAMP CLAMP
51 500031879 1 BOLT BOLT M6X85 DIN931
52 372005153 1 NUT PROFIL NUT M6
53 300304160 2 BOLT BOLT M8X50 DIN933
54 300332039 2 WASHER M8 FZB DIN126 WASHER M8 DIN126
55 372005113 2 COUPLING COUPLING
56 372005127 1 PIPE HYDRAULICAL PIPE (L=880)
57 372005126 1 PIPE HYDRAULICAL PIPE (L=940)
58 372005252 1 CLAMP CLAMP D=42
59 300304147 2 BOLT BOLT M6X70 DIN931
60 372005456 8 BUSHING BUSH L=13 5M
60 372005455 8 BUSHING BUSH L=8 6M,7M
61 372005137 1 BUSHING
62 330020073 1 HYDRAULIC CYLINDER with bushing




p3

013

013

Version 5,6,7 m.




013 P3

013
REF PN QTY DESCRIPTION USAGE
63 7210000128 1 COUPLING
64 500257617 1 BALL VALVE RS2 - G3/8"
65 71202079060 1 QUICK MALE COUPLING M18x1.5 -

3/8"




014

p1

014




014 p1

014
REF PN QTY DESCRIPTION USAGE
1 300007876 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
1a
1a 300007877 AR SEALKIT SEAL KIT
2 7000401210 1 VALVE VALVE
3 372005454 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=4200)
4 7210000101 1 HOSE HYDRAULIC HOSE (L=3700)
5 7000405785 1 BOLT ELBOW
6 7210000125 2 PLATE ADAPTER PLUG
7 NSS 2 NOT SOLD SEPARAT BOLT M6X40 DIN933
8 NSS 2 NOT SOLD SEPARAT COVER
9 NSS 4 NOT SOLD SEPARAT HOLDER
10 NSS 2 NOT SOLD SEPARAT PROFIL NUT
11 7210000104 2 HOSE HYDRAULIC HOSE (L=500)
12 372005361 1 HOSE HYDRAULIC HOSE (L=650)
13 71202077973 1 HOSE HYDRAULIC HOSE (L=800)
14 372006164 1 REDUCER REDUCER 2\12
15 71202079364 3 COUPLING M18x1.5 x M18x1.5 COUPLING
16 7000406120 5 SEAL WASHER
17 71202079060 5 QUICK MALE COUPLING M18x1.5- COUPLING
3/8"
18 300037400/1 2 FITTING HYDRAULIC COUPLING-T
19 7000600398 2 BUSHING PARKING BUSH (YELLOW)
20 372166900 1 HOLDER FIXATION KIT FOR HOLDER INCL
ITEM7,8,9,10 (INCL 1,1, 2,1 PCS)
21 372005123 1 PIPE HYDRAULIC PIPE (L=1120)
22 71202079367 1 HYD TUBE HYDRAULIC PIPE (L=1300)
23 7210000123 1 CLAMP HYDRAULIC HOSE (L=1000)
24 330100001 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM
24a
24a 330100002 1 SEALKIT SEAL KIT
25 372006231 1 COUPLING COUPLING




p1

015

015

9 10 12

MOUNTED

FULL

TRAILED




015 p1

015
REF PN QTY DESCRIPTION USAGE
1 7203307007 4 U-BOLT U-M12 U-BOLT M12
2 7203307012 2 FRAME FRAME HOLDER
3 7203307011 2 ARM ARM
4 7203307016 2 LAMP PIPE
5 7203307002 AR FRAME LAMP FRAME
6 7002156661 AR U-BOLT U-M12 U-BOLT M12
7 7203307017 2 PIN PIN
8 7203307005 4 U-BOLT U-M12 U-BOLT M12
9 300304056 AR BOLT M12x30 CL 8.8 FZB DIN933 BOLT M12X30 DIN931
10 300315003 2 NUT M12 CL 8 FZB DIN934 NUT M12 DIN934
11 300316021 AR LOCKNUT M12 CL 8 FZB DIN985 SELF LOCKING NUT M12 DIN985
12 300304066 2 BOLT DIN933 M12x80 Fe/Zn5 BOLT M12X80 DIN933
13 300333065 1 PIN A71 Fe/Zn5 SPLIT PIN A71
14 300061200 1 WARNING DECAL SET OF WARNING LAMP
15 372175100 1 LAMP LAMP CPL.
16 372003959 1 GLASS GLASS OF LAMP
16 7000603318 1 LAMP WESEM LT1 lamp
17 7201014473 2 HOLDER REAR HOLDER
18 7201014471 2 PIPE PIPE
19 7002156620 2 U-BOLT U-M16 91x124 U-BOLT M16
20 300316023 6 LOCKNUT M16 CL 8 FZB DIN985 SELF LOCKING NUT M16 DIN985
21 372155800 1 LIGHT ASSY. SET OF WARNING LAMP
22 372005185 1 LAMP LIGHT HOLDER
23 200056502 1 BOLT U-BOLT M16
24 372006209 AR HOLDER PLATE




016

p1

016

29

Side light left
300 003 903

blue 0 !

Warning lamp
300 007 478

blue 0 -
brown
Lamp left .

7000603 318 - brown
brown signal left N -
green 0 [ blue 0 |
blue brake light h
black position light left | [T—— brown

[ ]
Lamp for registration plate
Box 603 329
. 7 000 603 072
yelow signal left ===
blue o -
Side light right
white 0
green signal n%ht e 300003 902
brown position light right blue 0 1
red brake light : [ e
black posttion light Teft i J
brown
Lamp right - Warni
arning lamp
7000 803 318 300 007 478
green 0 T blue 0 [y
brown signal right
black position light right brown

blue brake light

ll




016 Pt

016
REF PN QTY DESCRIPTION USAGE
1 300007513 1 LIGHT ASSY. LIGHT KIT CPL.
2 7002156620 2 U-BOLT U-M16 91x124 U-BOLT M16
3 300316023 4 LOCKNUT M16 CL 8 FZB DIN985 SELF LOCKING NUT M16 DIN985
4 300007505 2 LAMP LIGHT HOLDER
5 300007512 1 KIT LIGHT KIT LEFT
6 300007511 1 KIT LIGHT KIT RIGHT
7 300007498 2 LAMP LIGHT PLATE M16
8 300007478 2 WORK LAMP WARNING LIGHT
9 300007477 2 HOLDER WARNING LIGHT HOLDER
10 7000603329 1 LAMP NUMBER PLATE LIGHT
11 7000603318 2 LAMP REAR LIGHT
12 300003903 1 LAMP SIDE LIGHT LEFT
13 300003902 1 LAMP SIDE LIGHT RIGHT
14 500053263 2 WARNING DECAL SLOW MOVING SIGN
15 600475131 8 REFLECTOR YELLOW REFLECTOR
16 300007517 2 ELECTRICAL WIRE ELECTRIC WIRE 2X0,75
17 300007515 2 ELECTRICAL WIRE ELECTRIC WIRE 4X0,75
18 300007521 1 ELECTRICAL WIRE ELECTRIC WIRE 7X0,75
19 7000603072 1 SPH ROLLER BEARING JUNCTION BOX
20 300007499 2 PLATE TRIANGLE HOLDER
21 100323134 4 BOLT M5x12 cl. 8.8 DIN933 BOLT M5X12 DIN933
22 300316025 6 LOCK NUT DIN985 M5 SELF LOCKING NUT M5 DIN985
23 300304055 8 BOLT DIN933 M12x25 BOLT M12X25 DIN933
24 300332008 8 WASHER M12 FZB DIN126 WASHER M12 DIN126
25 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 DIN985
26 300304129 4 BOLT DIN933 M5x20 BOLT M5X20 DIN933
27 300332073 4 WASHER DIN9021 M5 WASHER M5 DIN9021
28 300308004 8 SCREW DIN84 M5x16 SCREW M5X16 DIN84
29 7000018142 1 PLUG PLUG SOCKET
30 300332050 4 WASHER DIN126 M5 WASHER M5 DIN126
31 300007514 1 DECAL STICK
32 7000603333 2 SCREW M4x10 SCREW M4X10




p1

017

017

27




017 p1

017
REF PN QTY DESCRIPTION USAGE
1 300362500 2 AXLE WHEEL AXLE WITH BRAKE
2 300375500 1 BRACKET LEFT BRAKE BRACKET
3 300375400 1 BRACKET RIGHT BRAKE BRACKET
4 300007648 2 BRACKET HOLDING BRAKE ATACHMENT
5 300007661 2 HYDRAULIC CYLINDER HYDRAULIC BRAKE CYLINDER
WITH SPRING
6 300007662 2 WHEEL CYLINDER HYDRAULIC BRAKE CYLINDER
7 300007663 2 SPRING BRAKING SPRING
8 71202079364 3 COUPLING M18x1.5 x M18x1.5 COULPLING M18X1,5
9 71202079340 1 BULKHEAD COUPLING M18X1,5
10 372006033 1 PIPE HYDRAULIC PIPE (L=1380MM)
11 372006034 1 PIPE HYDRAULIC PIPE (L=550MM)
12 372006035 1 PIPE HYDRAULIC PIPE (L=750MM)
13 372006027 4 CLAMP CLAMP D=12MM
14 372006028 4 CLAMP CLAMP D=18MM
15 300007584 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=4700MM)
16 300007589 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=800MM)
17 300007588 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=1000MM)
18 300007586 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=1750MM)
19 300007587 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=1500MM)
20 7210000105 1 COUPLING COUPLING - T M18X1,5
21 7000405834 2 ELBOW UNION ELBOW
22 71202079060 2 QUICK MALE COUPLING M18x1.5- COUPLING G3/8 X M18X1,5
3/8"
23 7210000165 2 FITTING COUPLING - T M18X1,5
24 71202049420 2 RING RING
25 372006041 2 PLUG PLUG
26 200213809 2 TURNBUCKLE M18x1,5 NUT M18X1,5
27 372006037 1 CABLE BRAKE PLUG
28 300304060 8 BOLT M12x50 CL 8.8 FZB DIN931  BOLT M12X50 8.8 DIN931
29 300332008 8 WASHER M12 FZB DIN126 WASHER M12 DIN126
30 300316021 8 LOCKNUTM12CL8FZBDIN985  LOCK NUT M12 DIN985
31 300304684 2 BOLT DIN931 M14x100 10.9 BOLT M14X100 10.9 DIN931
32 300332008 4 WASHER M12 FZB DIN126 WASHER M12 DIN126
33 71307214305 2 LOCK NUT M14 CL 8 FZB DIN98OV  LOCK NUT M14 DIN980V
34 100323364 2 BOLT M14x1,5x43 BOLT M14X1,5X43




p2

017

017

27




017 p2

017
REF PN QTY DESCRIPTION USAGE
35 100316085 2 NUT M14x1,5 NUT M14X1,5
36 300360900 1 KIT LINES KIT CPL.
37 71301414455 2 BOLT BOLT M14X45 DIN933
38 300316031 2 LOCKNUT M14 CL 8 FZB DIN985 LOCK NUT M14 DIN985
39 300007964 2 VALVE HOLDER
40 300007958 2 CABLE CABLE WITH BOWDEN
41 300007962 1 HOLDER WIRE HOLDER
42 300315001 6 NUT M10 CL 8 FZB DIN934 NUT M10 DIN934
43 300007960 1 ROD SCREW ROD
44 300007961 1 NUT SPECIAL NUT
45 300007965 1 CABLE CABLE WITH BOWDEN
46 300007556 1 LEVER HAND BRAKE LEWER
47 300304197 2 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 DIN931
48 300007582 2 BUSHING BUSH
49 300007760 1 ROPE CORD FOR HAND BRAKE CPL
50 300007684 1 WASHER WASHER - RESTRICTION




018 Pt

018

4

1 6 3 8 5
4 1,2 1417 12 %ﬂ/
(\7 |4

SUPPLY,RED 5 “ v

2

1/\<2 5
BRAK_E,YELLOVW AAA| /




018 Pt

018
REF PN QTY DESCRIPTION USAGE
1 371004463 1 PIPE COUPLING HOSE COUPLING (RED)
2 371004464 1 PIPE COUPLING HOSE COUPLING (YELLOW)
3 91884526 1 BRAKE VALVE BRAKE VALVE
4 371004460 1 AIR RESERVOIR AIR RESERVOIR
5 371004462 2 BRAKE BRAKE CHAMBER
6 371004466 2 FILTER AIR LINE FILTE
7 371004467 1 DRAIN PLUG DRAIN VALVE
8 371004468 1 PLUG TEST PORT
9 371004475 3 PLUG M22x1,5 PLUG M22X1,5
10 371004461 2 CLAMP CLAMP
11 371223200 10 SEALKIT SEAL KIT M22X1,5
12 371223100 4 SEALKIT SEAL KIT M16X1,5
13 371004474 9 COUPLING COUPLING M22X1,5/M18X1,5
14 300000867 2 ADAPTER COUPLING M18X1,5
15 300001927 4 COUPLING COUPLING M16X1,5/M18X1,5
16 71202079361 2 REDUCER COUPLING M18X1,5
17 7210000105 1 COUPLING COUPLING - T M18X1,5
18 7000405834 2 ELBOW UNION ELBOW
19 71202079363 1 ELBOW UNION ELBOW
20 372006033 1 PIPE HYDRAULIC PIPE (L=1380MM)
21 372006034 1 PIPE HYDRAULIC PIPE (L=550MM)
22 372006035 1 PIPE HYDRAULIC PIPE (L=750MM)
23 372005454 2 HYDRAULIC HOSE HYDRAULIC HOSE (L=4200MM)
24 372005144 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=300MM)
25 7210000124 2 HOSE HYDRAULIC HOSE (L=1200MM)
26 372005164 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=1500MM)
27 71202077973 1 HOSE HYDRAULIC HOSE (L=800MM)
28 7210000123 1 CLAMP HYDRAULIC HOSE (L=1000MM)
29 371004465 2 HOLDER DUMMY COUPLING
30 372006038 2 TANK TANK HOLDER
31 372006039 1 VALVE VALVE HOLDER
32 372006040 1 PLATE PLATE
33 371004469 2 MOUNT MOUNTING KIT FOR BRAKE
CHAMBER
35 372006028 4 CLAMP CLAMP D=18MM
36 372006027 4 CLAMP CLAMP D=12MM




018 P2

018

4

1 6 3 8 5
4 1,2 1417 12 %ﬂ/
(\7 |4

SUPPLY,RED 5 “ v

2

1/\<2 5
BRAK_E,YELLOVW AAA| /




018 P2

018

REF PN QTY DESCRIPTION USAGE

37 300332009 12 WASHER M16 FZB DIN126 WASHER 17 DIN126

38 300316023 12 LOCK NUT M16 CL 8 FZB DIN985 SELF-LOCKING NUT M16 DIN985

39 200056502 4 BOLT U-BOLT M16 121X152

40 100306110 2 BOLT BOLT M12X140 8,8 DIN931

41 300332008 2 WASHER M12 FZB DIN126 WASHER 13 DIN126

42 300316021 2 LOCKNUT M12 CL 8 FZB DIN985 SELF-LOCKING NUT M12 DIN985

43 372252100 2 AXLE WHEEL AXLE WITH BRAKE (Incl 49)

44 71202079364 2 COUPLING M18x1.5 x M18x1.5 COULPLING M18X1,5

45 371004469 2 MOUNT MOUNTING KIT FOR BRAKE
CHAMBER

46 71202079340 1 BULKHEAD COUPLING M18X1,5

47 7002156620 4 U-BOLT U-M16 91x124 U-BOLT M16 91X124

48 372268300 2 HOLDER BRAKE HOLDER

49 330024079 2 BRAKE LEVER BRAKE LEVER; (Prod Date) After 26
Oct 2022

49 NS - NOT SERVICED (Prod Date) Before 25 Oct 2022

50 330190062 3 COUPLING COUPLING(NIPPLE),M18X1,5

51 811399-0396 2 STUD BLIND STUD M16x1,5

52 330190064 1 COUPLING COUPLING (NIPPLE), M16X1,5

53 330190063 1 FITTING ELBOW FITTING HK514-12 LM




019 Pt

LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 4 Apr 2023




019 Pt

LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 4 Apr 2023

REF PN QTY DESCRIPTION USAGE
1 330290079 1 KIT LIGHT KIT ASSEMBLY - LEFT SIDE
(Incl 2 -22)
2 43476 2 BOLT Regular Sq Nk, M10 x 70mm, BOLT, RDH SQNK M10X70 8.8 ZND
Cl 8.8
3 86508568 3 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, BOLT M6X16 8.8 FZB DIN933
Full Thd
4 330290078 1 LIGHT ASSY. PLATE WITH LIGHT KIT AND
LICENSE PLATE - LEFT SIDE
5 300316021 LOCK NUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
6 12646921 WASHER 12.2mm ID x 28mm OD x = WASHER, 12.2X28X3 R 80 ZND
3mm Thk
7 300082635 2 PLUG PLASTIC PLUG 50X50
8 303100018 2 RING CABLE PASS D=38,1MM
9 330290056 1 PROFILE PROFILE HORIZONTAL LIGHT KIT
10 330290150 1 WASHER PROFILE STIFFENING WASHER
11 330290051 1 HANDLE MAIN HANDLE WELDED - LEFT
SIDE
12 300332038 6 WASHER WASHER M6 FZB DIN126
13 300316026 3 LOCK NUT M6 DIN985 NUT M6 DIN985
14 47971451 2 WASHER WASHER, 10.5 X 30 X 2.5 MM CST
ZND
15 300316029 2 LOCKNUT NUT ISO 10511 M10X1-8-FZB
16 330290084 1 COVER CONNECTORS COVER - LEFT SIDE
17 9706717 2 BOLT Hex, M12 x 1.75 x 70mm, ClI BOLT M12X70 DIN931 CL.8.8
8.8
18 71208007951 2 U-BOLT U-M16 YOKE M16 91X124 OCYNK
19 330290083 1 HOLDER BOTTOM LEFT LIGHT KIT HOLDER
ASSEMBLY
20 14497001 4 WASHER 19mm ID x 34mm OD x WASHER, 19 X 34 X 3 MM CST ZND
3mm Thk
21 71307218125 4 LOCKNUT NUT ISO 10511-M18-8-FZB
22 86508581 2 BOLT Hex, M12 x 1.75 x 90mm, ClI BOLT, M12X90 8.8 ZND

8.8




020 Pt

LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 4 Apr 2023




020 Pt

LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 4 Apr 2023

REF PN QTY DESCRIPTION USAGE
1 330290081 1 KIT LIGHT KIT ASSEMBLY - RIGHT
SIDE (Incl 2 -22)
2 43476 2 BOLT Regular Sq Nk, M10 x 70mm, BOLT, RDH SQNK M10X70 8.8 ZND
Cl 8.8
3 86508568 3 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, BOLT M6X16 8.8 FZB DIN933
Full Thd
4 300332038 6 WASHER WASHER M6 FZB DIN126
5 330290075 1 LIGHT ASSY. PLATE WITH LIGHT KIT - RIGHT
SIDE
6 300316021 LOCK NUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
7 12646921 WASHER 12.2mm ID x 28mm OD x = WASHER, 12.2X28X3 R 80 ZND
3mm Thk
8 303100018 2 RING CABLE PASS D=38,1MM
9 300082635 2 PLUG PLASTIC PLUG 50X50
10 330290056 1 PROFILE PROFILE HORIZONTAL LIGHT KIT
11 330290085 1 COVER CONNECTORS COVER - LEFT SIDE
12 300316026 3 LOCK NUT M6 DIN985 NUT M6 DIN985
13 9706717 2 BOLT Hex, M12 x 1.75 x 70mm, ClI BOLT M12X70 DIN931 CL.8.8
8.8
14 330290054 1 HANDLE MAIN HANDLE WELDED- RIGHT
SIDE
15 71307218125 4 LOCKNUT NUT ISO 10511-M18-8-FZB
16 14497001 4 WASHER 19mm ID x 34mm OD x WASHER, 19 X 34 X 3 MM CST ZND
3mm Thk
17 330290049 1 HOLDER BOTTOM RIGHT LIGHT KIT
HOLDER ASSEMBLY
18 71208007951 2 U-BOLT U-M16 YOKE M16 91X124 OCYNK
19 86508581 2 BOLT Hex, M12 x 1.75 x 90mm, ClI BOLT, M12X90 8.8 ZND
8.8
20 330290150 1 WASHER PROFILE STIFFENING WASHER
21 47971451 2 WASHER WASHER, 10.5 X 30 X 2.5 MM CST
ZND
22 300316029 2 LOCKNUT NUT ISO 10511 M10X1-8-FZB




021 p1

FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023




021 p1

FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023

REF PN QTY DESCRIPTION USAGE
1 330290086 1 KIT FRONT LEFT LIGHT KIT
SUBASSEMBLY (Incl 2 -18)
2 86508568 4 BOLT Hex, M6 x 1 x 16mm, CI 8.8, BOLT M6X16 8.8 FZB DIN933
Full Thd
3 300332038 8 WASHER WASHER ZW M6 FZB DIN126
4 48064922 1 PLATE SIGNAL PLATE - DECAL PUT ON A
ALUMINUM SHEET
5 43476 2 BOLT Regular Sq Nk, M10 x 70mm, BOLT, RDH SQNK M10X70 8.8 ZND
Cl 8.8
6 500041244 1 REFLECTOR REFLEX 68.4 WHITE
7 330290065 1 MOUNT FRONT HOLDER FOR LIGHT
8 300316026 4 LOCK NUT M6 DIN985 NUT M6 DIN985
9 300082635 2 PLUG PLASTIC PLUG 50 X 50
10 47971451 2 WASHER WASHER, 10.5 X 30 X 2.5 MM CST
ZND
11 300316029 2 LOCKNUT NUT ISO 10511 M10X1-8-FZB
12 330290067 1 PROFILE HORIZONTAL FRONT BEAM
ASSEMBLY DK GREY
13 300007976 4 PLUG BARREL PLUG SR1011-1
14 9706687 2 BOLT Hex, M12 x 1.75 x 30mm, ClI BOLT DIN 933 M12X30
8.8, Full Thd
15 330290069 1 BRACKET MAIN BRACKET FOR FRONT
LIGHT KIT
16 334966 2 CARRIAGE BOLT Sht Nk, M12 x BOLT M12X45 DIN933
1.75 x 45mm, Cl 8.8, Full Thd
17 300316021 4 LOCKNUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
18 12646921 4 WASHER 12.2mm ID x 28mm OD x ~ WASHER, 12.2X28X3 R 80 ZND

3mm Thk




022 p1

FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023




022 p1

FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 4 Apr 2023

REF PN QTY DESCRIPTION USAGE
1 330290087 1 KIT FRONT RIGHT LIGHT KIT
SUBASSEMBLY (Incl 2 -18)
2 86508568 4 BOLT Hex, M6 x 1 x 16mm, CI 8.8, BOLT M6X16 8.8 FZB DIN933
Full Thd
3 300332038 8 WASHER WASHER M6 FZB DIN126
4 48064922 1 PLATE SIGNAL PLATE - DECAL PUT ON A
ALUMINUM SHEET
5 43476 2 BOLT Regular Sq Nk, M10 x 70mm, BOLT, RDH SQNK M10X70 8.8 ZND
Cl 8.8
6 500041244 1 REFLECTOR REFLEX68,4 WHITE
7 330290065 1 MOUNT FRONT HOLDER FOR LIGHT
8 300316026 4 LOCK NUT M6 DIN985 NUT M6 DIN985
9 300082635 2 PLUG PLASTIC PLUG 50X50
10 47971451 2 WASHER WASHER, 10.5 X 30 X 2.5 MM CST
ZND
11 300316029 2 LOCKNUT NUT ISO 10511 M10X1-8-FZB
12 330290067 1 PROFILE HORIZONTAL FRONT BEAM
ASSEMBLY DK GREY
13 300007976 4 PLUG BARREL PLUG SR1011-1
14 9706687 2 BOLT Hex, M12 x 1.75 x 30mm, ClI BOLT DIN 933 M12X30
8.8, Full Thd
15 330290071 1 BRACKET MAIN BRACKET FOR FRONT
LIGHT KIT_DK GREY
16 334966 2 CARRIAGE BOLT Sht Nk, M12 x BOLT M12X40 DIN933
1.75 x 45mm, Cl 8.8, Full Thd
17 300316021 4 LOCKNUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
18 12646921 4 WASHER 12.2mm ID x 28mm OD x ~ WASHER, 12.2X28X3 R 80 ZND

3mm Thk




p1

023

DIA KIT 22 - CAGE ROLLER 550MM - 4M FOLDABLE




023 Pt

DIA KIT 22 - CAGE ROLLER 550MM - 4M FOLDABLE

REF PN QTY DESCRIPTION USAGE
92046713 1 DIAKIT, HARVESTER Cage roller 550 assy. (Incl. 2 - 5)
372149400 4 ARM Roller arms cpl.
3 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)
4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)
5 NSS 2 NOT SOLD SEPARAT Cage roller assy. 550-200

(71918836722)




024

p1

DIA KIT - CAGE ROLLER 550MM- 5M FOLDABLE




024 p1

DIA KIT - CAGE ROLLER 550MM- 5M FOLDABLE

REF PN QTY DESCRIPTION USAGE

1 92046714 1 DIAKIT, HARVESTER Cage roller 550 assy.

2 NSS 4 NOT SOLD SEPARAT Roller arms cpl. (372277600)

3 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)

4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)

5 NSS 2 NOT SOLD SEPARAT Cage roller assy. 550-250

(71918836727)




p1

025

DIA KIT - CAGE ROLLER 550MM - 6M FOLDABLE




025 p1

DIA KIT - CAGE ROLLER 550MM - 6M FOLDABLE

REF PN QTY DESCRIPTION USAGE

1 92046715 1 DIAKIT, HARVESTER Cage roller 550 assy. (Incl. 2 - 5)

2 NSS 4 NOT SOLD SEPARAT Roller arms cpl. (372277600)

3 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)

4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)

5 NSS 2 NOT SOLD SEPARAT Cage roller assy. 550-300

(71918836732)




026 Pt

DIA KIT - VIBRO PACK 4M FOLDABLE




026 Pt

DIA KIT - VIBRO PACK 4M FOLDABLE

REF PN QTY DESCRIPTION USAGE
92046716 1 DIAKIT, HARVESTER Vibro Pack roller assy. (Incl. 2 - 5)
372149400 4 ARM Roller arms cpl.
3 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)
4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)
5 372255100 2 ROLLER Roller + roller frame




027 p1

DIA KIT - VIBRO PACK 5M FOLDABLE




027 p1

DIA KIT - VIBRO PACK 5M FOLDABLE

REF PN QTY DESCRIPTION USAGE
92046717 1 DIAKIT, HARVESTER Vibro Pack roller assy. (Incl. 2 - 5)

2 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)

3 372149400 4 ARM Roller arms cpl.

4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)

5 372255300 2 ROLLER Roller + roller frame




p1

DIA KIT - CAGE ROLLER 630MM - 7M FOLDABLE




028 Pt

DIA KIT - CAGE ROLLER 630MM - 7M FOLDABLE

REF PN QTY DESCRIPTION USAGE

1 92046718 1 DIAKIT, HARVESTER Cage roller 630 assy. (Incl 2 - 5)

2 NSS 4 NOT SOLD SEPARAT Roller arms cpl. (372277600)

3 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)

4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)

5 NSS 2 NOT SOLD SEPARAT Cage roller assy. 630-350

(372100034)




p1

029

DIA KIT - VIBRO PACK




029 Pt

DIA KIT - VIBRO PACK

REF PN QTY DESCRIPTION USAGE
92046719 1 DIAKIT, HARVESTER Vibro Pack roller assy. (Incl. 2 - 5)
372149400 4 ARM Roller arms cpl.
3 NSS 4 NOT SOLD SEPARAT Console compl. assem. Strong
(372282300)
4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)
5 372255400 2 ROLLER Roller + roller frame




p1

030

DIA KIT - VIBRO PACK - 700 DF 7400




030

p1

DIA KIT - VIBRO PACK - 700 DF 7400

REF PN QTY DESCRIPTION USAGE
92046720 1 DIAKIT, HARVESTER Vibro Pack roller assy.
NSS 4 NOT SOLD SEPARAT Roller arms cpl. (372277600)
3 NSS 4 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)
4 NSS 4 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)
5 372255500 2 ROLLER Roller + roller frame




p1

DIA KIT - CAGE ROLLER 550MM - 3M RIDGID




031 p1

DIA KIT - CAGE ROLLER 550MM - 3M RIDGID

REF PN QTY DESCRIPTION USAGE

1 92046725 1 DIAKIT, HARVESTER DIA KIT - CAGE ROLLER 550MM -
300 STC/STX (Incl. 2 -5)

2 NSS 2 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)

3 NSS 2 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)

4 NSS 1 NOT SOLD SEPARAT Cage roller assy. 550-300
(71918836732)

5 372149400 2 ARM Roller arms cpl.




p1

DIA KIT - CAGE ROLLER 550MM - 4M RIDGID




032 p1

DIA KIT - CAGE ROLLER 550MM - 4M RIDGID

REF PN QTY DESCRIPTION USAGE

1 92046726 1 DIAKIT, HARVESTER Cage roller assy. (Incl. 2 - 5)

2 NSS 2 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)

3 NSS 2 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)

4 NSS 1 NOT SOLD SEPARAT Cage roller assy. 550-400
(71918836742)

5 372149400 2 ARM Roller arms cpl.




p1

033

DIA KIT - VIBRO PACK 3M RIDGID




033 Pt

DIA KIT - VIBRO PACK 3M RIDGID

REF PN QTY DESCRIPTION USAGE
92046727 DIA KIT, HARVESTER Vibro Pack roller assy. (Incl. 2 - 5)
372149400 2 ARM Roller arms cpl.
3 NSS 2 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)
4 NSS 2 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)
5 372255400 1 ROLLER Roller + roller frame




p1

034

DIA KIT - VIBRO PACK 4M RIDGID




034 p1

DIA KIT - VIBRO PACK 4M RIDGID

REF PN QTY DESCRIPTION USAGE
92046728 DIA KIT, HARVESTER Vibro Pack roller assy. (Incl. 2 - 5)
372149400 2 ARM Roller arms cpl.
3 NSS 2 NOT SOLD SEPARAT Console compl. assem. strong
(372282300)
4 NSS 2 NOT SOLD SEPARAT Set of roller arms blockage
(372149500)
5 372255600 1 ROLLER Roller + roller frame




035

p1

DIA KIT - Lights kit for DF 7400 foldable lift mounted




035 p1

DIA KIT - Lights kit for DF 7400 foldable lift mounted

REF PN QTY DESCRIPTION USAGE
1 92046732 1 DIAKIT, HARVESTER Light KIT - DF / VF 7400 fortable - lift
mounted (Incl. 2 - 15)
2 330020971 2 PLATE Signalisation plate
3 330020788 1 HOLDER Rear support tube CNHi DARK GREY
4 300304219 8 BOLT M16x55 CL 8.8 FZB DIN933 Self-locking nut M20 cl.8 FZB DIN985
5 330290021 2 LIGHT ASSY. Light LED ROM IV
6 43476 6 BOLT Regular Sq Nk, M10 x 70mm,  Carriage bolt M10x70 cl. 8.8 ZND
Cl 8.8 DIN603
7 300316020 10 LOCK NUT M10 CL 8 FZB DIN985 Self-locking nut M10 cl. 8 FZB DIN985
8 87529298 10 WASHER 11mm ID x 21mm OD x Washer M10 CST DOR DIN126
2mm Thk
9 81PR80-6608 1 WARNING DECAL Reflector left front / right rear
10 81PR80-6607 1 WARNING DECAL Reflector right front / left rear
11 83931335 4 BOLT Hex, M10 x 1.5 x 75mm, CI 8.8 bolt ISO 4014-M10x75-8_8-ZND
12 86601713 8 BOLT Hex, M20 x 2.5 x 65mm, ClI Bolt M20x65 cl. 8.8 DAC DIN931
8.8, Full Thd
13 140021 8 WASHER 22mm ID x 37mm OD x Washer M20 ZND DIN126
3mm Thk
14 330290023 1 PLUG Electric harness - 7-pin x 2x4-pin
L=8000mm
15 330021200 1 HOLDER Light holder




p1

036

DIA KIT - Front wheels kit 10,0/80-12 (depth control)




036 Pt

DIA KIT - Front wheels kit 10,0/80-12 (depth control)

QTY DESCRIPTION

USAGE

DIA KIT, HARVESTER

2 NOT SOLD SEPARAT

FRONT WHEEL KIT 10.0/80-12 -
STC/STX (Incl 2)

DEPTH WHEEL ASSEM. - fantom -
BLUE (372149200)




037

p1

DIA KIT - LIGHT KIT - LIFT MOUNTED




037 p1

DIA KIT - LIGHT KIT - LIFT MOUNTED

REF PN QTY DESCRIPTION USAGE
1 92068541 1 DIAKIT, HARVESTER DIAKIT - LIGHT KIT - DF + VF7400
LIFT MOUNTED (Incl. 2 - 4)
2 NSS 1 NOT SOLD SEPARAT Carton box (101017368)
3 300061200 1 WARNING DECAL Set of warning light ASSY
4 NSS 2 NOT SOLD SEPARAT Single light (7203307018)




p1

038

PLATFORM FOR SEEDER (trailed) FI




038 Pt

PLATFORM FOR SEEDER (trailed) FI

REF PN QTY DESCRIPTION USAGE

1 439831005 1 DIAKIT, HARVESTER Platform for seeder (trailed) FI (Incl. 2
-7)

2 NSS 1 NOT SOLD SEPARAT Platform ASSY. (372349500)

3 303011147 2 HOLDER Hose holder

4 303011148 2 HOSE Hose holder - small

5 NSS 2 NOT SOLD SEPARAT Handrail ASSY. (372349200)

6 NSS 1 NOT SOLD SEPARAT Minor parts for seeder (equipment)
ASSY. (372349800)

7 NSS 1 NOT SOLD SEPARAT Seeder holder ASSY. (372348900)




